ZCHIEF Rivian - EDV500

COLLISION TECHNOLOGY

Always refer to OEM repair procedures for proper repair
IMPORTANT
guidelines. Never subject EDV 500 to pulling forces.

Holding System
User Manual
IN20978

REV. - 11.07.23
CO12448.2

PART OF VS @G a =D company




CHIEF'S LIMITED ONE-YEAR

WARRANTY & LIABILITY

Chief Collision Technologies warrants for one year from the date of installation and/or
purchase any of its products which do not perform satisfactorily due to defect caused by faulty
material or workmanship. Chief's obligation under this warranty is limited to the repair or
replacement of products which are defective and which have not been misused, carelessly
handled, or defaced by repairs made or attempted by others.

CHIEF COLLISION TECHNOLOGIES DOES NOT ASSUME
RESPONSIBILITY FOR ANY DEATH, INJURY OR PROPERTY
DAMAGE RESULTING FROM THE OPERATOR'S NEGLIGENCE OR
MISUSE OF THIS PRODUCT OR ITS ATTACHMENTS. CHIEF MAKES
NO WRITTEN, EXPRESS OR IMPLIED WARRANTY WHATSOEVER
OF MERCHANTABILITY OR FITNESS FOR A PARTICULAR PURPOSE
OR OTHERWISE REGARDING THE EQUIPMENT OR ANY PART OF
THE PRODUCT OTHER THAN THE LIMITED ONE-YEAR WARRANTY
STATED ABOVE.

This users manual is designed to assist operators with the safe and efficient use of the Chief Rivian EDV500
Structural Holding System. When used with Chief Electronic Measuring, the parts holding system provides
operators with the ability to accurately and securely hold replacement parts during vehicle repair.

IMPORTANT:

This manual only identifies basic usage procedures for the Rivian EDV500 Structural Holding System, it must be
used with the Chief Structural Holding System. The usage of the system is limited only by the imagination of the
technician doing the work.

The Chief Rivian EDV500 Structural Holding System is designed for the holding and positioning replacement
parts. It is not designed as a replacement for Chief Anchoring. The Rivian EDV500 Structural Holding
System must not be subjected to pulling forces. The Chief Universal Stands provided will serve as the primary
vehicle holding.

Because Chief Rivian EDV500 Structural Holding System works with Chief electronic measuring, special
attention should be given to the replacement of the Structural Holding stands during setup. Best results will be
achieved with the stands located on the perimeter of the vehicle being repaired to prevent shading of measuring
targets.



PLANNING AND SETUP

The Holding System is a universal system that will adapt to any Chief style systems with rectangular holes in the
deck. The Fixtures are designed to be bolted to any existing threaded bolt or any location there is a threaded nut,
flange or boxed rail on a vehicle. This could be used with suspension (components) that are installed or re-
moved and are designed with an offset to also be used with Chiefs computerized measuring system. The system
includes short vertical fixtures and tall vertical fixtures that will accommodate most bolts or threaded holes from
6mm to 25mm with the use of bushings. The large and tall horizontal fixtures are designed for any bolts or bolt
hole ranging from 6mm to 25mm with the use of bushings that is facing forward, inward, outward or rearward.

Additional attachments will allow for connection of the fixture to the structure in several different methods. The
angle adapter allows for the location of the fixture to be used if the location is at an angle.

Note: All bushings are designed to allow for the correct sizing of the hole for the bolt to be used to allowing for
centering of the Fixture and should be placed on the opposite side of the fixture away from the structure.

A heavy three-ear rigging nut can be placed directly below the foundation adapter. This will serve as a cable tie
off when additional stability is needed.




Directly below the foundation adapter is the turnbuckle adjustment mechanism. The foundation adapter thread-
ed stud screws into the top of the turnbuckle center section while the Structural Holding lower adapter screws
into the bottom. A two-ear wing nut is threaded on to the foundation adapter to lock the top half of the turnbuckle
once correct vertical position is achieved. A three-ear wing nut is threaded on the lower adapter to lock that half
of the turnbuckle.

Note: The long threaded portion of the Structural Holding lower adapter utilizes a left hand thread, which is com-

patible with the bottom of the turnbuckle center section (marked with a v-groove around the outside of the part)
and the three-ear wing nut.

Turnbuckle Assembly

1. Completely thread two-ear wing nut onto
foundation adapter threaded stud.

2. Thread non-grooved end of turnbuckle
center section completely onto foundation
adapter threaded stud.

3. Completely thread three-ear wing nut onto
Parts Holding lower adapter.

4. Completely thread Structural Holding lower
adapter three-ear wing nut assembly into
grooved end of the turnbuckle center section.

The short threaded side of the Structural Holding lower adapter is a standard right hand thread that is compat-
ible with the Structural Holding stand base and extension tubes.

Note: It is not necessary to completely disassemble the turnbuckle section when changing setups or reconfigur-
ing the stand. The fully assembled turnbuckle section can be unscrewed from the rest of the stand system using
the included spanner wrenches.

Note: For best results, always have foundation adapter and the lower Structural Holding adapter threaded into
the turnbuckle center section equal amounts before starting up.

Vertical positioning of the Model X Structural Holding System, when used in conjunction with the Structural
Holding System, uses a turnbuckle style adjustment over a 4.5” (115mm) range. Additional height can be
achieved by using the extension tubes and extension adapters included with the system. Compare the approxi-
mate height required to the table below to determine how to configure the extension tubes and adapters.



502000 502008 502005 502019
SHORT VERTICAL FIXTURE TALL VERTICAL LARGE HORIZONTAL TALL HORIZONTAL
(FOR EXTENDED REACH USE CK110123) FIXTURE 7 FIXTURE FIXTURE

Y- .=/T
45
- 275 [114]
' [70]
502074 CK110123 FJBIT1-1 FJI71-2
FLAT FIXTURE EXTENDED REACH 90mm EXTENSION  130mm EXTENSION
VERTICAL FIXTURE
- -
=
CK110299 CK110301 CK110297
CK110124 STANDOFF STANDOFF-SLOT STANDOFF
ADAPTER WITH M19X 30 Lg. M16X 165 Lg.
LEVER ADJUSTMENT B
(= -
@ g

ﬁ §

g

8

D

R
g
5




502143 CK110231 CK110244 638068
PILLAR CLAMP BOOM CLAMP END OVERHEAD CENTER OVERHEAD BOOM
ASSEMBLY ASSEMBLY BOOM CLAMP CLAMP ASSEMBLY
ASSEMBLY

502128
499118 NARROW STRUCTURAL
FLAT BASE HOLDING BASE ASSY

CK120422
OVERHEAD BEAM

CK110243
OVERHEAD BEAM

CK110090
OVERHEAD ARM
ASSEMBLY




502055 502063 502075
SHORT TUBE TALLTUBE 11-1/2" TUBE
BASE STAND BASE STAND BASE STAND

502082 502034 502147
3-3/4" TUBE TURN BUCKLE 18" TUBE
BASE STAND CENTER TUBE BASE STAND

502061 502017 CK120413
10" EXTENSION 12" EXTENSION 18" EXTENSION

TUBE TUBE - TUBE
502039 502033 502032 502026 CK110282
ADAPTER HEIGHT LOWER ADAPTER ADAPTER ANGLE ADAPTER LONG ANGLE ADAPTER
SCREW SCREW EXTENSION CLAMP CLAMP
A\
Jl
502015 CK120491 502038 638073
RIGHT HAND WRIST BLOCK RIGGING NUT WRIST BLOCK
WING NUT




010625 41684 41590 CK130531 CK130533
1/2"-13x1-1/4" HHCS M12-1.75x 30 HHCS M16x 2.0 HEX NUT M16-2.0 x 40 SHCS M20-2.5 x 40 SHCS

3 & ¢® ¥

502058 41493 41600 40343
RELEASE PIN M20 x 2.5 HEX JAM NUT M6 HEX NUT 5/8"-11NC x 2-1/2" SHCS

ﬂ ’

CK130225 — WW CK130522 o
M14-20 85 SHCS M12-1.5 x 240 SHCS Mg-1.5x 85 SHCS . W
' / 7
)8 I
L5 S 3BT HCS 25T SHCS msvemses <))
> Pie
’ e



502165
PILOT BUSHING
6mm

502028
PILOT BUSHING
12mm

502035
PILOT BUSHING
18mm

CK120489
2" SPACER

=0

502086
PILOT BUSHING
8mm

PILOT BUSHING

502029

14mm

CK120519
39.5mm SPACER

=>

502036
PILOT BUSHING
20mm

CK120560
28mm SPACER

=

502027
PILOT BUSHING
10mm

502030
PILOT BUSHING
16mm

502037
PILOT BUSHING
22mm

CK120521
2" ROUND SET SPACER

|



Once the proper configuration has been determined, assemble the required Structural Holding components on
the base stand. The base stand should be loosely secured to the frame machine deck using M20x2.5 hardware
and a UAS fastener plate. The M20x2.5 hardware will be fully tightened after the Structural Holding stand is
located properly. Once the Structural Holding components are assembled, they can be fully tightened using the
included spanner wrenches.

Securing New Part

Secure the replacement part to the Structural Holding stand using the foundation adapter and fixtures. Horizon-
tal adjustment of the part can be made by lightly tapping on the stand base. Once the partis located correctly
in both horizontal directions, torque down the stand base using a 30 mm wrench or socket. Vertical adjustment
of the parts is achieved by turning the clockwise rotation will raise the stand. The turnbuckle section should
turn easily by hand, but there is a provision to use a spanner wrench if necessary. Once the part is at the proper
vertical position, tighten the top and bottom wing nuts to lock the turnbuckle center section in place and insert
the release pin into one of the three hole positions.

Note: For best results, the two-ear and three-ear wing nuts should be threaded away from the turnbuckle center
section when making vertical position adjustments.

10



ITEM | QTY PART NO. DESCRIPTION
1 2 010625 BOLT, 1/2-13 X 1-1/4, HHCS, GRADE 8, PLATED
2 2 019095 WASHER, 1/2" ASTM F436
3 2 502015 WING NUT, PARTS HOLDING - RH
4 2 502039 STRUCTURAL HOLDING ADAPTER ASSEMBLY
5 2 502061 10" EXTENSION TUBE, PARTS HOLDING
6 2 502128 NARROW STRUCTURAL HOLDING BASE ASSEMBLY
7 2 502147 18" TUBE BASE STAND ASS'Y.
8 2 638068 OVERHEAD BOOM CLAMP ASSY
9 2 638073 WRIST BLOCK
10 | 2 638133 JAW CLAMP ASSEMBLY, PARTS HOLDING
" 4 502032N ADAPTER EXTENSION TUBE PARTS HOLDING
12 | 2 CK110090 | OVERHEAD ARM ASSEMBLY
13 | 2 CK110231 BOOM CLAMP, END -ASSM-
14 | 1 CK110243 | OVERHEAD BEAM SHORT ASSEMBLY
15 1 CK110244 | OVERHEAD CENTER BOOM CLAMP ASSY
16 | 2 CK120413N | 18" EXTENSION TUBE NITRIDE
17 | 1 (CK120422 | OVERHEAD BEAM, PARTS HOLDING

1"




PARTS LIST
(DELIVERY VAN)

Item | Part No. |Description
1 1638061 Base Rail
2 (638079 Overhead Beam
3 1638099 Positioning Base
4 1638108 Mast Clamp
5 638131 Hold-Down Bracket
6 |638142 Boom Asm
7 [ CK140123 [ Mast
8 [ CK120491 | Wrist Block
9 (010625 Bolt, 1/2"-13 x 1-1/4” HHCS Grd 8
10 019095 Washer, 1/2"

12




PARTS LIST

CK140123 638108 638099 (DELIVERY VAN)
MAST 112-1/4" Lg. (2x) MAST CLAMP (8x) POSITIONING BASE (2x)
— .
638142
BOOM ASM (6x)
CK120491 010625 019095
WRIST BLOCK (6x) BOLT, 1/2"-13 x 1-1/4" HHCS (6x) WASHER, 1/2" (6x)
@t
638079
OVERHEAD BEAM (1x)

638061
BASE RAIL (2x)

13



DATUM HEIGHT

14



15

DATUM HEIGHT



DATUM HEIGHT

16



17

DATUM HEIGHT



2 40 1 ::m_ [2°] ‘b :.s_ GGETD “3Ms SILON NO 1114053 AL0 | 43BWnN 1Yvd | 3)

DATUM HEIGHT

I¥S Wp/E JRYSDM P4 aizoir || 1201%| |
Ped 114 IS ; 7m o 280 weegnieer| | lieerl 2

18



19

DATUM HEIGHT



DATUM HEIGHT

2 40 1 133 [27] b 1nn]

0GE "D TIWIS

Ped 1e8Y EES

g

$ILON NOILdI1¥DS3] 410 | ¥IBWNN Luvd | GV,
VS Wp/e JRUSOM P4 penanr || 1201F| |
2500 weengeel QlIRRE ] 7

20



21

DATUM HEIGHT




MECH-IN UNDERBODY

|40 1 133ns (21 i  gpoo 3ws
00SAUL q

Apogispun | Yosp

MmIpApoqglapun-ulTydaw

ERIRY

aAnowolNy }aIy)

SILON NOILd 182830 ALO | y3aWnN L¥vd | Y,

ENN X8H 9W 134706517 | 2 06S 1k | |

SOHH 0£XZ 1MW tadopgry | 2 Fe91F| 2
2UNEX 14 ZUOH 31qnog WSY G00206| 2 S00206| €
Sunfx g fusp | |0L WSY 800206 | € 200205 | F
paN Buim 134 510206 | 91 S10206| S

wwz | Burysng 11d gz0206 | 01 820206 9

wwg | buirysng padrog020s| 2 0€0205| L

ma 136 Jseidopy HI L4d " €€0206 | P £€0205| ¢
21qong uving 11d 0205 | ¥ PE0Z05| &
Jajdepy papR2aIy] wsp 6£0205 | 9| 6€0205 |01
sspg 2qn| pJoyg wsp 650206 | 2 SS0205 | 1|
ssng 2qnl ,F/E-G WSY £90206| © £90205 |21
ssog °qn] ,p/g-¢ WSY 280205 | 9 280205 | €1
ss0g ws 221206 | 9| 821205 |k

AR TR padrgeiiog] 2 SELI09|SG
FInLan 4 pepusyxd | WSY EZI0IIND] 9 [€210114D] 91
001 X SIW JJIOPURES| WSY LeZ0IIND| F | L6201 1MD| L1
67 wwg e “u2apds| 1Y 61602142 2 [61G021M4D| €
COAHS n21 X qlW tid 7¢ecnc 1o 7 ZECNC I A

22



MECH-IN UNDERBODY

502128 Base

502082 3-3/4" Tube Base
502039 Threaded Adapter
CK110123IC | Ext'd Fixture
CK110297 | Standoff M16 x 100
41684 HHCS, M12 x 30

23




MECH-IN UNDERBODY

502128 Base

502082 3-3/4" Tube Base
502039 Threaded Adapter
CK110123I1C | Ext'd Fixture
CK110297 | Standoff M16 x 100
41684 HHCS, M12 x 30

24



MECH-IN UNDERBODY

502128 Base

502063 5-3/4" Tube Base
502039 Threaded Adapter
502008IC | Tall Vert. Fixture
502028 Bushing 12mm
CK130534 | SHCS M12x 75
41684 HHCS, M12 x 30

25




502128 Base

502082 3-3/4" Tube Base
502039 Threaded Adapter
502005IC | Double Horz. Fixture
502030 Bushing 16mm
CK130532 | SHCS M16 x 120
41590 Hex Nut, M16

41684 HHCS, M12 x 30

26

MECH-IN UNDERBODY



MECH-IN UNDERBODY

502128 Base

502063 5-3/4" Tube Base
502033 LH Adapter Screw
502034 Turn Buckle
502039 Threaded Adapter
502008IC | Tall Vert. Fixture
502028 Bushing 12mm
CK130534 | SHCS M12x 75
41684 HHCS, M12 x 30

21




MECH-IN UNDERBODY

502128 Base

502055 Short Tube Base
502033 LH Adapter Screw
502034 Turnbuckle
502039 Threaded Adapter
CK110123IC | Ext'd Fixture
502028 Bushing 12mm
CK130535 |[SHCS M12 x 240
CK120519 | Spacer, 39.5mm
41684 HHCS, M12 x 30

28



MECH-OUT UNDERBODY

| 30 1 13s | (271 L] gy 313

005AUS q
Apogispun InQ Yos

A3Y ON 9MQ] 3007 39¥3 371§

mip-Apoguaepun-1noTydaw

ERINRS

aAoWOINY }aIyD

SILON NOIL1d1¥2530 | ALO | 438NNN Lyvd | 5],
INN X8H 02W bidegepir| CoviIv| |

INN XeH oW bid ossip| § 0651V | 2

SOHH 0€ ¥ ZIW pidpg9r | 6€ P9Iy | €
SUNEX1 4 ZJOH 21qnog WS¥ 500206 | £ 00206 | ¥
1NN Buip bid 10206 | €1 G10206| &6

sdnixl 4 ZJOH ||R] WSY 610206 | § 610206 9
wwg | burysng padpzog0s| 2 L20206| L

wwg | buiysng +1d70E0205 | 6 0E0Z05| 8

M3 1og Jatdopy HI 144 €£0206 | 2 £E0206| 6
a1yang uang budpg020s| 2 PEOZOS| 01

wwgZ buiysng bud 9g0205| 2 9€0205 | 11
Japdopy pepoadyl| wee 0206 €| 6£0206 | 21
espg °qn] ,F/€-G WSV €90206| 2 £€90206 | ¢l
280g 2qn) 2/ 1-11 WSY GL020G | 9 Srocos|rl
?spg 29qn] ,p/E-¢ WSY 280206 | S 280206 |G
sspg wsp gz 1206 | € | 82120691

WF/E TJRYSDM badger109]| 2 QELIO9| LI
QUMYX T4 PapuspXF| WSY 2101142 9 |€2101 14D 81
SHHS Gf x nlWl tadrpsooc ol 2 loanosiudl el

29



30

MECH-OUT UNDERBODY



MECH-OUT UNDERBODY

502128 Base

502075 11-1/2" Tube Base
502039 Threaded Adapter
CK110123IC | Ext'd Fixture
502030 Bushing 16mm
CK130532 |M16x 120

41684 HHCS, M12 x 30

31



32

MECH-OUT UNDERBODY

502128 Base

502082 3-3/4" Tube Base
502033 LH Adapter Screw
502034 Turn Buckle
502039 Threaded Adapter
5020191C | Tall Horz. Fixture
502030 Bushing 16mm
CK130531 | SHCS M16 x 40
41590 Hex Nut M16
41684 HHCS, M12 x 30




MECH-OUT UNDERBODY

502128 Base

502075 11-1/2" Tube Base
502039 Threaded Adapter
CK110123IC | Ext'd Fixture
502030 Bushing 16mm
CK130532 |SHCS M16 x 120
41684 HHCS, M12 x 30

33




34

MECH-OUT UNDERBODY

502128 Base

502063 5-3/4" Tube Base
502039 Threaded Adapter
502019IC | Tall Horz. Fixture
502030 Bushing 16mm
CK130531 | SHCS M16 x 40
41590 Hex Nut M16
41684 HHCS, M12 x 30




MECH-OUT UNDERBODY

35

502128 Base

502082 3-3/4" Tube Base
502039 Threaded Adapter
5020051C Double Horz. Fixture
502036 Bushing 20mm
CK130533 | SHCS M20 x 40
41493 Hex Nut M20

41684 HHCS, M12 x 30




36

MECH-OUT UNDERBODY

502128 Base

502075 11-1/2" Tube Base
502039 Threaded Adapter
CK110123IC | Ext'd. Fixture
502027 Bushing 10mm
CK130060 |SHCS M10x 35
41684 HHCS, M12 x 30




MECH-OUT UNDERBODY

502128 Base

502082 3-3/4" Tube Base
502039 Threaded Adapter
502019I1C | Tall Horz. Fixture
502030 Bushing 16mm
CK130531 | SHCS M16 x 40
41590 Hex Nut 16mm
41684 HHCS, M12 x 30

37




FRONT-RAILS

| 0 | L33ks | [2'] ‘uhudn|  gpocg s

A3y

00SA0S
Sley 14 In0 Yosy

O SA0| 3002 38¥3

3218

MIP T S|IDITEI)TEN0TYd5wW

11

2AROWOINY LoD

5310H NOTLAI3953q A10 | d3@MnN Ldvd | Y,

NN wWer X34 G ZX0ZNW v gerik | 2 £erib| 1
SOHH 0§ % 2 W ey | 0 Fe31P| 2
sAnjx1 4 zJoy @|qneq winso0ls | B S0020G| €
PNy BuIl g | Q) | S10206| F

ww)| Burysng s | 1202061 S

wwp | burysng|  preaa | f 620205] 9

mal>g Japdopy HI wiggons | 9 ££0206 | !
#1y2ng ving 1-peoz0s | Q FEOZ0S| 8

wwoZ buiysng g | 2 9¢0206| 6
lsidopy peppaly] s gg0z0s | () | 6E0206| 01
2spQg 29n] . F/€-6 wivgnns | 2 £9020G| 1]
aseg agny L, 2/1-11 wrswas | 9 SLO206| 21
steg w1208 | () 1 221206 |¢€ |

duw |5 Jo || 1d|  wrames| 2 £r1205|Fi

sspg aqn] L, 2| wieIriog | 2 LP120S |5

wiy poayreaQ| wennnte| 2 | 06001 M2 9

B dwo |3 sapdope 2| Buy| wemene| Fo[28201 142 2
001G $S1aN| Hewmae| 2 | 16v02 193] 8

wwez ‘J220dg| wmen | F 09502 142 6

SOHS S€ * CQIW| unae| F |0900E 142|02

38



FRONT-RAILS

39



502128 Base

502063 5-3/4" Tube Base
502033 LH Adapter Screw
502034 Turn Buckle

502039 Threaded Adapter
502005IC | Double Horz Fixture
502027 Bushing 10mm
CK130060 | SHCS M10x 35

41684

HHCS, M12 x 30

40

FRONT-RAILS



FRONT-RAILS

502128 Base

502075 11-1/2" Tube Base
502039 Threaded Adapter
502005IC | Double Horz Fixture
502027 Bushing 10mm
CK130060 | SHCS M10x 35
41684 HHCS, M12 x 30

/M



42

FRONT-RAILS

502128 Base

502075 11-1/2" Tube Base
502033 LH Adapter Screw
502034 Turn Buckle

502039 Threaded Adapter
502005IC | Double Horz. Fixture
CK110282 | Angle Adapter, Long
CK120560 | Spacer 28mm
502029 Bushing 14mm
CK130225 | SHCS M14 x 65
41684 HHCS, M12 x 30




FRONT-RAILS

502128 Base

502147 18" Tube Base
502039 Threaded Adapter
502143 Pillar Clamp
CK110090 | Aluminum Arm
CK120491 | Wrist Block

41493 Hex Nut M20
CK130533 | SHCS M20 x 40
41684 HHCS, M12 x 30

43




44

FRONT-RAILS

502128 Base

502075 11-1/2" Tube Base
502033 LH Adapter Screw
502034 Turn Buckle

502039 Threaded Adapter
502005IC | Double Horz. Fixture
CK110282 | Angle Adapter, Long
CK120560 | Spacer 28mm
502029 Bushing 14mm
CK130225 | SHCS M14 x 65

41684

HHCS, M12 x 30




REAR-RAILS

130 1 ams ]

(2] maumd|  gpotp TIWS

QOSAUS

s|ey Jesy INQ Yoo 8
A4 ON 9¥O| 33902 39%d [3215
MIP S|IDIIT N0 yd3uW

1Lt

SAROWOINY JOND

$ILON NO1LdI¥DSI0| ALG | HIBWON Lyvd | 5%

SOHS .271-2 X g8/S pidgpgor | CPEOR| |
NN NeH L,Q/G|  sdoeear| ¥ 0zLov| ¢

SOHH 0€ * ZIHW Hapgqir| 2| Fe9IP| €
sUNEK1 4 ZJoH 2 qnoq| wsvsoees| 2 500206 ¥
pnN Buaiml odrgipzes| g S1020G6| &

aInyx1 4 ZJOH | |0]| msveiozos| 2 610205 9
dup |2 12+dpopy 2| Buy| wserszpzes| 2 520206 | ¢
wwg | Burysng| +ad-orezes| ¥ 0€0206| @

m2Joc Japdopy H1| 184d-sse2es| 2 c€0205| B
s1yong wing| ssdpeoaes| 2 PEOZOS| 0

Izydopy pIpRaIYL| wiessp20s| F GEOZ0G | ||
ss0Q 2qn] ,p/E-G| msveszes| f £90206 | 21
espg| wse'gzi208| F 21206 | ¢

wwgz “Jasodg|(iu essoan| F (09502 13| kI

45



46

REAR-RAILS



REAR-RAILS

47



502128 Base

502063 5-3/4" Tube Base
502033 LH Adapter Screw
502034 Turn Buckle
502039 Threaded Adapter
502005IC | Double Horz Fixture
CK120560 | Spacer, 28mm
502030 Bushing 16mm
40343 SHCS 5/8 x 2-1/2"
40720 Hex Nut, 5/8"
41684 HHCS, M12 x 30

43

REAR-RAILS



REAR-RAILS

502128 Base

502063 5-3/4"" Tube Base
502039 Threaded Adapter
502019IC | Tall Horz Fixture
502026 Angle Adapter, Short
CK120560 | Spacer, 28mm
502030 Bushing 16mm

40343 SHCS 5/8 x 2-1/2"
40720 Hex Nut, 5/8"

41684 HHCS, M12 x 30

49




TOP HAT-UNDERSIDE

| 0 | 133s] [2°] ‘W] gporo IS
00SAQ3 g

opis/n ieydol InQ Yos|N
LEL] ON OMQ | 3405 19v3 [3Z21§

map eprsn-do}TinoTydew

3L

sSANCGUOINY 1alun

SILON NOILd1¥2530| ALO | d3gwnn Lyvd | 3Y,

SIHH 0€ X ZI|HW pidpgarp [ 2| Fg9I1F | |
BUnpxi 4 plop JJIoys|  newosezes | 2 000206 | ¢
SUNYX T4 FISA | [P]|  wswsoozoes | 2 200206 | ¢
N Buirp|  asdsiezes| B S1020G6| P

Jotdepy pepresy)| weecozs| P 6£0206] §
asng aqn| 2/ -1 | Wsv 510205 [ 2 GL0Z0S | 9
aspg 29n| .p/E-¢ sy 280205 [ 2 280206 | L
sspg|  weszizs| § 8212061 ¢

50



TOP HAT-UNDERSIDE

51



52

TOP HAT-UNDERSIDE



TOP HAT-UNDERSIDE

53



54

TOP HAT-UNDERSIDE

502128 Base

502082 3-3/4" Tube Base
502039 Threaded Adapter
502008IC | Tall Vert. Fixture
CK110299 | Standoff, M19 x 30

41684

HHCS, M12 x 30




TOP HAT-UNDERSIDE

55

502128 Base

502075 11-1/2" Tube Base
502039 Threaded Adapter
5020001C | Short Vert. Fixture
CK110301 | Standoff, M13 slot x 100
41684 HHCS, M12 x 30




PILLARS

140 1 E_i

[2°1 ‘LW :.;_ 0F0 0 (3R

A3y

00=5AUL
SdEjid Ul YOS

ON 9Md | 3002 39%2

1718

mip sJp|1d-urTyoaw

ERIRNS

aAjowoINy JaIyn

$I10N NOILJI1¥2$30 |ALo|438WnN Lyvd [ 51

SOHH R/AI-1 X 2/1 badgz0io | GZ9010] 1
L2l JSUSPM] 1287560610 | b 5606190 ¢

10N %2H 9 |W p0sG1y | 2 06G 1P| ¢

S3HH 0€ X ¢Z1W 10dvasiy |16 P9Ik | b
3Ini¥i 4 ZTJOH 2|qnog HSY 500205 | G 500205 §
SINEX T pJaA [0 WS¥ 200205 | @ 8002061 ¢
tnN buiy 247510208 | 6 | G1020G| ¢

.21 2qn| UOISUa}tx] 48110205 | | 110205 8
dwo D Jaldepy & |buy wse 920206 | 7 920205 | &
wwg| burysng Vidtpzozs | 2 L20205 |01

wwz | burysng F14°220205 | 0| 820205 |11

wwalr burusng Lid osazne | 7 nen2nc 71

56



PILLARS

57



58

PILLARS



PILLARS

59

502128 Base

502147 18" Tube Base
502032 Adapter Extension
CK120413 | Extension Tube, 18"
502033 LH Adapter Screw
502034 Turn Buckle

502039 Threaded Adapter
502005IC | Double Horz Fixture
502026 Angle Adapter, Short
CK120489 | Spacer, 2"

502086 Bushing 8mm
CK130522 | SHCS M8 x 85

41684

HHCS, M12 x 30




60

PILLARS

502128 Base

502147 18" Tube Base
502032 Adapter Extension
502017 Extension Tube, 12"
502039 Threaded Adapter
502005IC | Double Horz Fixture
502026 Angle Adapter, Short
CK120489 | Spacer, 2"

502086 Bushing 8mm
CK130522 | SHCS M8 x 85

41684

HHCS, M12 x 30




PILLARS

61

502128 Base

502147 18" Tube Base
502032 Adapter Extension
CK120413 | Extension Tube, 18"
502033 LH Adapter Screw
502034 Turn Buckle

502039 Threaded Adapter
502005IC | Double Horz Fixture
CK110282 | Angle Adapter, Long
CK120521 | Spacer, 2” Round Set
502086 Bushing 8mm
CK130522 | SHCS M8 x 85

41684

HHCS, M12 x 30




62

PILLARS



PILLARS

63

638061 Base Ralil

638131 Hold Down Bracket
638099 Positioning Base
CK140123 | Mast Tower, 112mm
638108 Mast Clamp

638142 Boom Assm

019095 Washer, 12"

010625 HHCS, 2" x 1-1/4"
CK120491 | Wrist Block

502165 Bushing 6mm
CK130058 | SHCS, M6 x 25

638079

Overhead beam




64

PILLARS



PILLARS

638061 Base Rail

638131 Hold Down Bracket
638099 Positioning Base
CK140123 | Mast Tower, 112mm
638108 Mast Clamp

638142 Boom Assm

019095 Washer, 2"

010625 HHCS, 12" x 1-1/4"
CK120491 | Wrist Block

502027 Bushing 10mm
CK130060 | SHCS, M10x 35

638079

Overhead bheam

65




66

PILLARS



FRONT DASH MOUNT

130 1 :u_i

[27] 1M F_zz_ 0F0"0 37938

A3y

00SAdS
Junoly Jadig U yoe

ON_9ma

g

3002 39¥0 [3Z218

map punow JadimTuI Ty D AUl

ERINRY

aAOWOINY  JoIy)

SILON NOILA142530] ALO | 43QMNN 18vd | SV,

}NN X3H 9N Pa06SIE | 2 06G1F | |

SOHH WwWoe X 21K badpeaip | ]G Fe91b| 2
sintxi 4 ZiaoH 2|gnoq HSY'<00205 | € G00Z0s| €
InixXi 4 pasp |0 HSY ®00205 | @ 200206 | F
FON BPuTp 4447610205 | 6 | G10206| ¢

2qn] uotrsSualxy 21 1adiprezes || L1020G] 9
wwzZ | burysng 1147920205 | 0| 820205 | £

wwyg | Puiysng vid 0g0z08 | 2 0€020G6| 8
Uolrsualx] +ad 20208 | € 20206 | 6

Mme1o¢ Jepdopy HI 14d 580205 | L £20206 | 01

67



68

FRONT DASH MOUNT



FRONT DASH MOUNT

502128 Base

502147 18" Tube Base

502032 Extension Adapter
CK120413 | 18" Extension Tube
502033 LH Adapter Screw
502034 Turn Buckle

502039 Threaded Adapter
CK110231 | Boom Clamp, Ends
CK120422 | Overhead beam
CK110243 | Overhead beam Assm
CK110244 | Center Boom Clamp
638068 Overhead boom clamp
CK110090 | Overhead arm
CK120491 | Wrist Block

502086 Bushing 8mm
CK130061 | SHCS M8 x 35

41684 HHCS, M12 x 30

69



10

FRONT DASH MOUNT



FRONT DASH MOUNT

n



12

FRONT DASH MOUNT



FRONT DASH MOUNT

0€ X ZLIN "SIHH v89LY
G8 X 8Nl 'SOHS | ZZGOELMD
wuwg ‘Buiysng 980209

.C 199edS | 68K0ZLMD

alnixi4 zi1oH a|qno( 916500209
Jaydepy papeaiy] 6£0204
apjang uinj ¥£0205
M819§ J81depy H1 £¢020S
aqgn] uoisuaixy ,zl £10¢0G
lajdepy uoisualxy 220209
aseg aqny ,z/L-l1l GL0¢04
asegq 8¢1204

3



SLIDING DOOR

140 1 1338 ] (271 "] gpoo (AW
Q0SAUS g

sexyooy Jooq Bupig
34 on omd| 3005 30v> [321%

MmIp Joop buIpl S uUlTydowW

It

SALLOWOINY  J3IYD

SILON NO11d 183530 ALO | uIBMNN Luvd | Y,

FON xX3H 9IW| 1vossir| 2 0S¥V | |

SIHH 0 % ZIW/| tewnr| gp Pe9Iv| 2
2INENT 4 ZIOH 219noq | wsesonzos| 2 Co0206| €
SUNEx 4 oL paap] Aseeoncs| R 800205 | ¥
s Bui | veeesiozes | @) S102061 §

wwg| Buiyeng| raezs| Q) g2z0eos| 9
wwg| Buiysng| raocozes| 2 0E0206| ¢
m2)55 Jejdopy H1| weesozs| o EE0C0G| &
a142ng vin]| sdecozos| 9 FE0205| 6
Jajdopy papoasy | wossoas| &) 6020601
25pg 2Gn] pJOYS| wesenos| ¥ 550204 11

14



SLIDING DOOR

15



SLIDING DOOR

0 X ZLIN "SIHH ¥891Y
GZ X9IN SIHS | 8G00ELND
wwg Buiysng 691206

A30[g ISUM | LeY0ZIND

wly peaytaag uwnjy | 0600LLMI
dwey) Jejiid 1205
Jaydepy papealy] 650205
apjong winj ¥£0209

M319§ J81depy H1 €¢0209
aseg aqn] Hoys GG0C0S
aseg 8¢1c0G

PJRAMIO{# UONISOY

76



SLIDING DOOR

0€ X ZLIN 'SJHH v89LY
GZ X 9N SIHS | 8G00ELNI
wuwg Buiysng 691205
9019 IS | L6YOCIND

wJy peaysaag uwnjy | 0600LLMI
dwe|) Jej|id evleog
1a1depy papealy] 650205
apjong uinj| ¥£0205
M819§ J81depy H1 £€020S
aseg aqn] Hoys GG0¢0S
aseg TARAI

pIRAIROY# UOIISOY

n



REAR GATE LOWER

d39HNN LYvd

2l

|30 1 La3ns | (2] - um] gpo o 3193 SILOM o1 1d14253d r10 o2
00SAUS FON X8H G p| waosse| 2 06G1IP| 1

19M0™] 3je) Jesy 8 SOIHH 0€ X ZIW| vdwesir| |G FeaIF| 2

34 ON ©xQ| 30C2 38> (31§ sUNEXT 4 ZJOH 2 |1QNnod| msv 300208 ¢ S0020s £
2INEXT 4 }I3A | ID]| wiveno2es | 00205 | F

a_:v._vao_-u+5m|_cv_-c_-cuuc_ LN Buim| oasiozes | 6 S10206| §
Ingx1 4 ZJGH | I1p]]| wsvsiozes| € 610206 | 9

i wwz | vrysng| oaeozs | 0] | 20205 L

SANoWOINY 1siUun wwg| Buiysng| waesoms| 2 0€0¢05| 8

v T e Jajdopy pappaJyl HT| wdeezs| P ££0206] 6

214ong vanl| warozs| p FE0205] 01

Jspdopy peppaJyy| weweozes |61 [ 6£0206] 1]

18



REAR GATE LOWER

19



80

REAR GATE LOWER



REAR GATE LOWER

502128 Base

502147 18" Tube Base
502039 Threaded Adapter
502019IC | Tall Horz Fixture
502086 Bushing 8mm
CK130061 | SHCS M8 x 35
41684 HHCS, M12 x 30

81




502128 Base

502075 11-1/2" Tube Base
502039 Threaded Adapter
502019IC | Tall Horz Fixture
502086 Bushing 8mm
CK130061 | SHCS M8 x 35
41684 HHCS, M12 x 30

82

REAR GATE LOWER



REAR GATE TOP

I 40 1 1]

[2°1 -1 :_=__

0FDO 1MW

005AUS

dni siea eau

SI10H NGILd1¥2830 | 4l0 | ¥3BWRN Luvd | QY
SOHH WF/1-1 % 271 Hdszaein | g S28010( 1
WEfl ARUSDN [RLRAT CATY <] canelnl 2

83



84

REAR GATE TOP



REAR GATE TOP

85



REAR GATE TOP

/-1 X,2/L 'SOHH 29010
Y '18YSE\ 560610
GE X 8N SOHS | 1900€LMI
wwg buiysng 980206
N901g ISUAN | L6YOZLND

86



REAR GATE TOP

/-1 %X,2/1L 'SOHH 29010
Y '18YSe\ 60610

GE X 8N SOHS | 1900€L)D
wwg buiysng 980206
A90|g ISUAN | L6YOZLND

87



REAR GATE TOP

/-1 X,2/1 'SOHH GZ9010
RZREINN 660610

gIN ‘INN X8H 0091l

wuwg Buiysng 691208
N901g IS | LBYOZLND

88



REAR GATE TOP

Mast Framing

638061 Base Ralil

638131 Hold Down Bracket
638099 Positioning Base
CK140123 | Mast Tower, 112mm
638108 Mast Clamp

638142 Boom Assm

638079 Overhead beam

89




Notes

90



Notes

9



=CHIEF

COLLISION TECHNOLOGY

Everything you need for today's repairs and tomorrow's.

Call 800-445-9262 or visit us online at chieftechnology.com.

©2023 VEHICLE SERVICE GROUP*™
Printed in the U.S.A. All Rights Reserved. Unless otherwise indicated, CHIEF AUTOMOTIVE TECHNOLOGIES, VEHICLE SERVICE GROUP*¥, DOVER and all other trademarks are property of the Dover Corporation
and its affiliates. Chief Automotive Technologies reserves the right to alter product specifications and/or package components without notice, excluding changes to components subject to FCC & IC regulations.

CHIEF COLLISION TECHNOLOGY 11/13 Product specifications, part numbers, images and component descriptions are subject to change without notice or liability.



